
PARTS LIST:

1. Pneumatic Wheel (X2)
2. Handle Bar
3. Stand
4. Gear box
5. Axle bearing (X2)
6. Wheel Washer
7. R-pin Small
8. Large Cotter pin
9. Agitator
10. M6x60 Bolts (X4)
11. M6 lock nuts (X4)
12. M6 X35 Bolts
13. M6 Wing Nut (X2)
14. Axle
15. Lower Frame (X2)
16. Control Rod
17. Hopper Body
18. Control Lever
19. Summer Slider
20. Adjuster
21. Lower Linkage
22. Winter Slider
23. Small Cotter pin
24. 4x Screws
25. 4x Washers
26. Impellor
27. U pin

Cresco 20SW

1

8

14

6

23

1

17

3

4

26

27

19

22

10

10

10

10

18

13

15

16

5

9

20

25 24
11

11

21
7

11

11
5

12

2

12


